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ANNEX A

MEASURING RESULTSFOR

ELECTROMAGNETIC EMISSION

For samples under test, named S/01, S/02, S/03, S/04, S/05, S/06,
S/07and S/09, and that were formed by the elements described in the
clause “ldentification of the tested item/items” of this test report.
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1.- CONTINUOUS CONDUCTED EMISSION, POWER LEADS ON
SAMPLE S06, S/07 AND S/09

LIMITSOF INTERFERENCE

The applied limit for continuous conducted emissions in power leads, according with the
requirements of FCC Rules and Regulations 47 CFR Part 15, Subpart B (2003/07/22 Ed.) in the
frequency range 0,15 to 30 MHz, for Class B equipment was.

Frequency range Limit (dBuV)
(MH2) Quasi-peak Average
0,15t0 0,5 66-56 56-46
05t05 56 46
5t030 60 50

TEST METHOD
According to Part 15, Subpart B of FCC Rules (2003/07/22 Ed.)

OPERATING MODES OF EUT
Different tested operating modes (OM)
- OM#01: EUT ON. Idle mode.

TEST RESULTS

CCmmnnxx: CC, Conduction condition®, mm: sample number; nn: operation mode; xX:

wire.
- OM#01.

CDmmnnxx Description Result
CCO06010N | Interference voltage on N wire PASS
CCO0601L1 |Interferencevoltageon L1 wire PASS
CCO07010N | Interference voltage on N wire PASS
CCO701L1 |Interferencevoltageon L1 wire PASS
CCO09010N | Interference voltage on N wire PASS
CCO0901L1 |Interferencevoltageon L1 wire PASS
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2.- CONTINUOUS CONDUCTED EMISSION, POWER LEADS ON
SAMPLE S06, S/07 AND S/09

LIMITSOF INTERFERENCE

The applied limit for continuous conducted emissions in power leads, according with the
requirements of FCC Rules and Regulations 47 CFR Part 15, Subpart C (2003/07/22 Ed.) in the
frequency range 0,15 to 30 MHz, for Class B equipment was.

Frequency range Limit (dBuV)
(MH2) Quasi-peak Average
0,15t0 0,5 66-56 56-46
05t05 56 46
5t030 60 50

TEST METHOD
According to Part 15, Subpart C of FCC Rules (2003/07/22 Ed.)

OPERATING MODES OF EUT
Different tested operating modes (OM)
- OM#02: EUT ON. Transmission mode.

TEST RESULTS

CCmmnnxx: CC, Conduction condition®, mm: sample number; nn: operation mode; XX:

wire.
- OM#02.

CDmmnnxx Description Result
CCO06020N | Interference voltage on N wire PASS
CC0602L1 |Interferencevoltageon L1 wire PASS
CCO07020N | Interference voltage on N wire PASS
CCO0702L1 |Interferencevoltageon L1 wire PASS
CCO09020N | Interference voltage on N wire PASS
CCO0901L1 |Interferencevoltageon L1 wire PASS
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3. - RADIATED EMISSION, ELECTROMAGNETIC FIELD ON THE
SAMPLE 01, S/02, S/03, S/04 AND S/05

LIMITSOF INTERFERENCE

The applied limit for radiated emissions, 3 m distance below 1 GHz and 1 m above 1 GHz,
according with the requirements of FCC Rules and Regulations 47 CFR Part 15, Subpart B
(2003/07/22 Ed.) in the frequency range 30 MHz to 12,5 GHz, for Class B equipment, which
isatransmitter in aband over 500 MHz, was:

Frequency range Limit for 3 m (uV/m) Limit for 3 m (dBuV/m)
(MH2)
30to 88 100 40
88 t0 216 150 43,52
216 t0 960 200 46,02
Above 960 500 53,98

TEST METHOD
According to Part 15, Subpart B of FCC Rules (2003/07/22 Ed.)

OPERATING MODES OF EUT
Different tested operating modes (OM)
- OM#01: EUT ON. Idle mode.

TEST RESULTS
CRmmnn: CR, Radiated Condition; mm: sample number; nn: operation mode.
- OM#01.

CRmmnn Description Result
CR0101 [[30 MHz - 12,5 GHZz] Horizontal and Vertical Polarization PASS
CR0201 [[30 MHz - 12,5 GHZz] Horizontal and Vertical Polarization PASS
CR0301 [[30 MHz - 12,5 GHZz] Horizontal and Vertical Polarization PASS
CR0401 [[30 MHz - 12,5 GHZz] Horizontal and Vertical Polarization PASS
CR0501 [[30 MHz - 12,5 GHZz] Horizontal and Vertical Polarization PASS

4. - GRAPH RESULTS
See next pages.
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Continuous conducted emission: CC06010N (Peak)
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;o CCes@iah. MEUTRAL MWOISE.
{ EUT OM. BLUETOOTH MODE.

EB

Rl

| CLASE B:0P

SicLRsE BiAYE |
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FRESUEMNTY [MHz]
Peaks above -10 dB of Limit Line %2 §
peak criteria = 6 dB
PEAK# FREQ (MHz) {dBuV) DELTA
1 .1582 57 .4 1.9
2 L1749 55.8 2.1
3 .1924 53.9 0.0
4 L2072 53.1 -2
5 L2291 53.3 .9
q L2352 48.5 -3.7
i L2467 46 .4 -5.4
2 L2629 50.4 -9
9 .2786 49.6 -1.2
1C L3181 53.3 3.6
11 L3851 51.4 3.5
12 .5203 49 .1 3.1
13 L6499 48.3 2.3
14 RAVACSS] 44 4 -1.6
15 L3071 39.4 -5 .6
16 .9216 40.1 -5.9
17 . 9364 43 .7 -2.3
18 .9463 42 -4 .0
19 L9978 41 .4 -4 .6
20 1.035 41.3 -4 .7
21 1.169 44 .5 -1.5
22 1.349 39.3 -6.7
23 1.422 319.9 -6.1
24 1.556 40.1 -5.9
25 1.55% 38.3 -7.7
26 1.658 26.5 -9.5
27 1.712 37.4 -8.6
28 1.738 35 -7.0
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Continuous conducted emission: CC06010N (Aver age)
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Avg Peaks above -10 dB of Limit Line #2

peak criteria = 6 dB

PEAK# FREQ (MHz) (dBuv) DELTA
1 .3931 40.1 -7.8
2 L5203 37.3 -8.7
3 L6465 37.3 8.7
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Continuous conducted emission: CC0601L 1 (Peak)
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FREGUENCY [MH=z]
Peaks above -10 dR of Limit Line #2
paak cariteria = 6 dB
DEAXH FREQ (MHz) (dBuV) DELTA
1 L1624 60.3 5.0
2 L2161 58.1 5.2
3 L2352 58.5 5.3
4 L2441 55.3 3.4
5 L2587 56.5 5.1
2714 55.5 4.5
7 . 2876 55 4.5
B L, 3049 53.5 2.4
9 L3283 51.8 2.4
10 L3748 51.7 3.4
11 . 5287 52.4 &.4
12 L6533 51.8 5.8
13 VAR 49 3.0
14 L9071 46.3 .3
15 1.03 L4 3 -1.7
16 1.163 45,3 .7
17 1.293 45 2 -.7
18 1.422 45 .3 -.7
19 1.556 45,9 -.1
20 1.68865 44 -2.0
21 1.81% 44 3 -1.7
22 1.944 45,3 -.7
23 2.08%2 44 4 -1.6
24 2.196 43 .8 -2, 2
25 2.315 41.2 -4.8
26 2.454 27 .4 -8.6
27 3.747 37.9 -8.1
28 3,889 37.7 -8.3
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Continuous conducted emission: CC0601L 1 (Average)
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Avg Peaks above -10 dB <f Limit Line
peak criteria = & dB
PEAKH FREQ (MHz! (dBuVv)
1 2587 41.8
2 .388¢ 41.7
3 .5203 42.9
2 6499 42 .4
5 6709 38.3
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Continuous conducted emission: CC07010N (Peak)
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Continuous conducted emission: CC0701L 1 (Peak)
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Continuous conducted emission: CC09010N (Peak)
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Peaks above -10 dB of Limit Line #2
peak criteria = 6 dB

PEAKHE FREQ (MHz (dBuv! DELTA
1 5574 47 1.0
2 L6889 16 .7 7
3 L7863 46 .3 3
4 .8834 44 .7 -1.3
s 9821 45 ~1.0
3 1.086 43 .7 -2.3
i 1.182 45.8 .2
8 1.28 46.1 1
5 1.378 44.7 -1.3

10 1.476 45.3 -7
11 1.572 44,2 1.8
12 1.676 43.3 -2.7
13 1.777 42.5 -3.5
14 1.873 39.7 -6.3
15 2.172 39.2 -6.8
16 2.266 45,1 -9
17 Z.364 45.2 -.8
15 2,467 43 .8 -2.2
19 2.56 41.6 -4 .4
20 3.048 33.8 -7.2
21 3,147 41.1 -4.9
22 3.248 43 .6 -2.4
23 3.353 44.2 -1.8
24 3.443 44 .5 1.5
25 3.554 43.5 -2.5
25 3.649 42.7 -3.3
27 3.747 41.2 -4.8
28 3.848 38.1 ~7.9
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CETECOM™

Continuous conducted emission: CC09010N (Average)
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Continuous conducted emission: CC0901L 1 (Peak)
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-10 dB of Limit Line #2

L6709
.8881
.9821
.086
.182
.28¢6
.581
.67¢6
L7
L8773
L9775
L0711
L1772
L7557
. 846
. 953
.048
147
.248
. 353
.4473
.535
L6459
LTE7T
.848
.93
.038
144

(MHz )

6 di
(dBuv) DELTA
46.8 .8
45 -1.0
45.6 -.4
45.4 -.6
42.9 -3.1
39.4 -6.6
38.8 -7.2
41 -5.0
42.7 -3.3
44 .9 -1.1
45,7 -.3
45.7 .3
37.4 -8.6
36.2 -9.8
37.5 8.5
39.3 -6.7
39.4 6.6
40.6 5.4
39.4 -5.6
38.8 -2
39.3 -6.7
39.6 6.4
39.1 ~5.9
39 -7.0
38.8 -2
38,1 -7.9
37.4 -8.6
36.8 -9.2
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CETECOM™

Continuous conducted emission: CC0901L 1 (Average)
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Continuous conducted emission: CC06020N (Peak)
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Continuous conducted emission: CC06020N (Peak) (Cont.)
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CETECOM"

Continuous conducted emission: CC06020N (Average)
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Continuous conducted emission: CC0602L 1 (Peak)
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57.9 2.6
53 -1.9
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53 .7
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47 -4 .2
49.4 -1.5
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42.9 -3.1
44 .8 -1.2
41.6 -4 .4
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41.3 -4.7
44 .9 -1.1

Annex A, Page: 18 of 48



Continuous conducted emission: CC0602L 1 (Peak) (Cont.)
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CETECOM"

Continuous conducted emission: CC0602L 1 (Aver age)
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CETECOM"

Continuous conducted emission: CC07020N (Peak)
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Continuous conducted emission: CC0702L 1 (Peak)
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Continuous conducted emission: CC09020N (Peak)
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CETECOHM 2 Movw ZBEB 1B7:
hp EMISSIO dBEut FERK AL
188 o T ERE S B ST NSRS U
F1E49IEM. @@l @3 11260
MET s 31@49 .13 66 - FHILIFS
CORIEIEN. HWELUTRAL MOISE.
EUT 0OM. BT LIMK ESTABLIGHED.
EB ¢ R pre e
CLASE BiGP
ER t
CLASE BiAVE
48 | L1
U -
M
SR U MR MU S W O W o W e Ao 11111 % ) TN — :
.15 1 18 am
FEEGQUEMCY [MH=z1

Peaks above

peak criteria = 6 dB
PEAK# FREQ

1 L4631

2 L6925

3 L7822

4 .8834

5 L5821

: 1.08

/ 1.176

8 1.573

9 1.676
10 1.767
11 1.863
12 1.965
13 2.846
14 2.938
15 3.048
16 3.147
17 3.231
18 3.335
19 3.425
20 3.535
21 3.63
22 3.728
23 3.827
24 4.416
25 4.51
26 4.606
27 4 .705
28 4.806

NIE: 21049REM.101

MJRV/FEM104_01

-10 dB of Limit Line #2

(MHz)

(dBuv) DELTA
54.1 7.5
47 .3 1.3
46.1 21
47.3 1.3
45.6 -.4
42.1 -3.9
41 -5.0
43.8 -2.2
42.5 -3.5
41.6 -4.4
39.5 -6.5
38.2 -7.8
36.9 -9.1
37.8 -8.2
38.9 -7.1
39.1 -6.9
39.2 -5.8
38.4 -7.6
37.5 -8.5
36.2 -9.8
37.3 -8.7
37 -9.0
36.7 -9.3
36.8 -9.2
37.5 -8.5
38.5 -7.5
38.5 -7.5
38.5 -7.5
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CETECOM"

Continuous conducted emission: CC09020N (Cuasi-Peak)

- CETECOM 2 M Az B 1 B
hp EMISSION LEVEL L dBuVWl QUASI-PERE sbbt 1B:Br b
AR sevevennen Cemmre e e g : N
15[; : - ™ SRR SRV RUASE E RS ST A
P - [ A1E49IEM. BE1 @2.-11-2004
S NS Sy s i MEZ:31E49.-13.66. PHILIFS
P ooE | CCEIEAEM. MEUTRAL MOISE.
. P { EOT OW. BT LIMK ESTABLIBHED.
BB . ': ............ R R SRS
— : S CLASE BiQP
ED R e :
: i || CLASE BiRAvS
40 i
-1 - T e ;
e . . : e r

FREGUEHCY [MH=z]

Quasi-Peaks above -10 dB of Limit Line #1
peak criteria = 6 dB

PEAKH FREQ (MHz) (dBuv) DELTA
1 .1615 62.8 -2.5
NIE: 21049REM.101 Annex A, Page: 24 of 48
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Continuous conducted emission: CC09020N (Aver age)

CETECOM"

. CETECOM v R 07 s B7
}'P]B EMISSION LEVEL [ dBuVl 2 Mow =BBd ]E'%m%%ﬁsz
4 . . RS E e haa AR E A LR AL R e e e eSS R E SR e e e e e e eemn e enn e sns
H e : EHEEEEE Y TS EUESE VTR
A1E49IEM. BE1 211 2004 i
e MEd:31849,/13 @85 PHILIFG :
CCEIRAAEN. MELUTRAL NOISE. ;
EUT 0OW. BT LINE ESTABLIGHED. ;
EE — T — i
—i § CLASE B 0P
ED - =5 j :
TP i :
i i1 ! CLASE BiAYG
4P
- ;. ; _
R I . O R N T -
i i) Ll :
15 S TP
FREGUERCY [MH=]

NIE: 21049REM.101
MJRV/FEM104_01
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CETECOM"

Continuous conducted emission: CC0902L 1 (Peak)

Fﬂp EE¥EE?EN LEvEL 2 Mow cBB4  J11:11:4E
o] JF————— -
E:B .....
ER
40
2@
o
FREGUENCY [MH=]
Peaks above -10 dB of Limit Line #2 i
peak criteria = 6 dB
PEAK# FREQ (MHz) (dBuv) DELTA
1 .5971 49.1 3.1
2 L7863 44 4 1.6
3 .8834 45.1 .S
4 .9821 45.6 -4
5 1.08 44 .8 -1.2
1.182 45.4 -.6
7 1.28 45.8 -.2
8 1.378 45.7 -.3
9 1.47¢6 45.8 -.2
10 1.573 44 .6 -1.4
11 1.6876 44 .4 -1.6
12 1.777 42.9 -3.1
13 1.873 42 .2 -3.8
14 1.975 40.6 -5.4
15 2.254 43.3 -2.7
16 2.352 42.7 -3.3
17 2.454 42,9 -3.1
18 2.56 44 .6 -1.4
19 2.656 38.5 -7.5
20 3.048 38.6 -7.4
21 3.147 43.3 -2.7
22 3.248 44 .3 -1.7
23 3,353 45,2 -.8B
24 3.443 45 -1.0
25 3.554 a4 .7 -1.3
26 3.649 42 .7 -3.3
27 3.767 40.9 -5.1
28 3.848 37.2 -8.8
NIE: 21049REM.101 Annex A, Page: 26 of 48
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Continuous conducted emission: CC0902L 1 (Peak) (Cont.)

29
30
31
32
33
34
35
36
37
38
39

NIE: 21049REM.101
MJRV/FEM104_01

U1 U0 s s s s s s

.144
.232
.323
.439
.534
.631
.73

.806
.935
.04

.603

36.
39.

40

39.

38

38.
37.
37.
36.
40 .
40.

~J

NS VSRR S e o B Y]

-9.
-6.
-6.
-6
-7.
-7.
-8.
-8.
-9.
-9.
-9.

O -] WWON-JOWo-Je&

CETECOM"
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CETECOM"

Continuous conducted emission: CC0902L 1 (Cuasi-Peak)

- ‘:ETE':-':'H 2 Mow zBBR H H ]
hp EMISSION LEVEL [ dBu%] QUASI-FPEAE 2bB4  11:11:46
AH T L T ST
][55 : : i ENSSEa 1994 CUESE B EETUET R
P i J1E491EM. BE1 E3-11,2EE4
MEI:31E49.713 736 . FHILIFES
CCEIEALL . PHASE MOISE.
EUT OM. BT LIMK ESTABLIEHED.
EB presenee
CLASE BiGP
5] 4 -
: ECLHEE BiAva
_ !
4D .........
SRR VUG SURPRRR ) N SRR OV SO W 0 O SRR WOVNOT SVROUS SRR SO SOV SO0 SV SOOI
.15 - o1 10 — 3
FREGUEHCY [MHz]
NIE: 21049REM.101 Annex A, Page: 28 of 48
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Continuous conducted emission: CC0902L 1 (Average)

CETECOM"

EB

EB

40

ma
£l

2 Mow ZBB4  11:11:4E

. BVERRGE
: ERSEIE 199 EURSE H S TUET TR
1E491EM. BE1 G3.-11.-2004
ME3:31@E49.713 /@6 . PHILIFS
; CCEIEAL1. PHASE NOISE.
EUT OM. BT LINK ESTAELIEHED.
S S o o g e
— CLASE BigP |
i ) < i .
e : ; CLASE BiAYG
' e
L
e Il 1 £
. I : : g
| ....... I[ T ----- —
S
fim;ij """""""""
.15 o 1 T Ip

FEEGUEHCY [MHz]

Avg Peaks above

peak criteria = 6 dB

PEAK#
]

Jds W boF

FREQ
.4909
.55%4
.8881
.9821
.182
.28
.378
L4776

NIE: 21049REM.101

MJRV/FEM104_01

e e e

(MHz)

(dBuv)
37.
38.
38.
37.
37.
38.
38.
38.

B L o -] ] W W

-10 dB of Limit Line #2

DELTA
-8.8
-7.1
-7.3
-8.3
-8.6
-7.6
=-7.7
-7.8
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CETECOM"

Radiated emission: CR0101 (30 MHz - 12,5 GH2z)

hp EMISSION LEVEL [olBuY.nl
1638 - - T,

21B431IEM. a1 - LA 2E0E4
Hal =2 1643 r&36.-08

.......... FAR SR R FCo PARTLS SUBPART B CLASS B
P CREIE]. JE—1GBE MHz (3m).

' EUT 0N, DLUETOOTH MOTE, :
BE e . . : , ot
EE i "

............ i
40 -

a—'-'"f-
- —
=0 R I I VI ey
"“m__\_‘_i : - f
ol s
=1 ‘ AR : : : IEEA

FREQUEMCY [MH=z]

SIGNAL AT MARKER (&)
Freq.= 32.82 MHz Ampl.= 2B.2 dBuMsm Signal list{z)= FINAL

PRODUCT EMISSIONS 1
21049IEM.001 08/10/2004 Data File: CRO101 8 Sep 2004 14:34
EMISSION SPEC MEASUREMENTS SITE CORR

No FREQUENCY LIMIT ABS dLIM MODE POL HGT AZM FACTOR COMMENTS
MHz dRuvV/m ds cm deg dp
1 32.02 40.0 20.2 -19.8 PK H 250 1 N/T
2 34.07 40.0 15.3 -20.7 PK H 250 90 N/T
36.01 40.0 20.4 -19.6 PK v 250 90 N/T
4 39.16 40.0 16.5 -23.5 PK H 250 1 N/T
5 44,83 40.0 18.8 -21.2 PK Vo250 1 N/T
6 45.49 40.0 19.2 -20.8 PK v 250 90 N/T
7 52.07 40.0 15.0 -25.0 PK Vo250 1 N/T
8 54.05 40.0 11.6 -28.4 PK Vo250 90 N/T
g 56.06 40.0 10.0 -30.0 PK Vo 250 90 N/T
10 60.09 40.0 11.4 -28.6 PK Vo 250 90 N/T
11 6£8.03 40.0 8.0 -32.0 PK V250 1 N/T
12 £9.52 40.0 8.8 -31.2 PK H 250 90 N/T
13 70.02 40.0 9.6 -30.4 PK vV 250 1 N/T
14 73.49 40.0 7.6 -32.4 PK V250 1 N/T
15 74 .03 40.0 7.3 -32.7 PK H 250 1 N/T
16 74 .57 40.0 7.8 -32.2 PK V250 1 N/T
17 76.09 40.0 7.6 -32.4 PK H 250 90 N/T
18 77.50 40.0 7.5 -32.5 PK v 250 1 N/T
19 80.10 40.0 10.1 -29.9 PK v 250 90 N/T
20 84.08 40.0 9.3 -30.7 PK H 250 90 N/T
21 117.08 44 .0 19.3 -24.7 PK H 250 90 N/T
22 143.06 44 .0 20.1 -23.9 PK vV 250 1 N/T
23 160.10 44 .0 16.9 -27.1 PK H 250 90 N/T
24  180.90 44 .0 17.9 -26.1 PK H 250 90 N/T

NIE: 21049REM.101 Annex A, Page: 30 of 48
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CETECOM"
L

Radiated emission: CR0101 (30 MHz - 12,5 GHz) Horizontal Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/01

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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CETECOM"
L

Radiated emission: CR0101 (30 MHz - 12,5 GHZz) Vertical Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/01

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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Radiated emission: CR0201 (30 MHz - 12,5 GH2z)

cETECOM’

hpl EEMIESI':IH LEVEL ColBuv-nl
H H H H H 210431IEM. Q@] B la-2aaq
MEz: 21049 r@4 .04
FCCZ PARTLS SUBFART B CLASS B
CRE2E]. J0-180E MHz (3m).
EUT an, BLUETOOTH MOIE.
2E .
=1
.
|
I
414
T
H —
[l HH_“_L_ : ;_J_—_I__
& RHHH.III . » ﬁ##,ffﬂ
S
I@ 1@ IRRE
FEEQUENCY [MH=z1
SIGNAL AT MARKER (4
Freq.= 32.43 MHz  Humpl.= 21.5 dBub<m Signal Tist{sd= FINAL
PRODUCT EMISSIONS i
21049IEM.001 08/10/2004 Data File: CRO0201 & Sep 2004 15:10
EMISSION SPEC MEASUREMENTS SITE CORR
No FREQUENCY LIMIT ABS dLIM MODE POL HGT AZM FACTOR COMMENTS
MHz dBuvV/m dr cm  deg dp
1 32.05 40.0 21.5 -18.5 PK v 250 90 N/T
36.01 40.0 19.2 -20.8 PK Vv 250 90 N/T
3 39.16 40.0 16.5 -23.5 PK Vo 250 1 N/T
4 50.10 40.0 12.7 -27.3 PK V250 90 N/T
5 52.07 40.0 14.5 -25.5 PK Vv 250 90 N/T
6 54.09 40.0 12.5 -27.5 PK Vo 250 1 N/T
7 56.06 40.0 10.6 -295.4 PK vV 250 1 N/T
8 57.20 40.0 8.5 -31.5 PK Vo 250 1 N/T
9 60.09 40.0 10.9 -29.1 PK H 250 90 N/T
10 55.07 40.0 9.4 -30.6 PK Vv 250 90 N/T
11 £8.03 40.0 7.6 -32.4 PK vV 250 S0 N/T
12 58.58 40.0 7.1 -32.9 PK H 250 1 N/T
13 £8.94 40.0 7.3 -32.7 PK Vv 250 90 N/T
14 70.02 40.0 8.6 -31.4 PK Vv o250 90 N/T
15 73.53 40.0 8.2 -31.8 PK H 250 50 N/T
16 74,03 40.0 7.3 -32.7 PK vV 250 1 N/T
17 74 .57 40.0 8.2 -31.8 PK V250 1 N/T
18 76.06 40.0 8.2 -31.8 PX H 250 90 N/T
19 77.07 40.0 7.9 -32.1 PK H 250 90 N/T
20 80.10 40.0 11.1 -28.9 PK H 250 90 N/T
21 81.55 40.0 9.2 -20.8 PK Vo 250 90 N/T
22 84.08 40.0 9.0 -31.0 PK H 250 1 N/T
23 117.08 44 .0 22.7 -21.3 PK vV 250 1 N/T
24 160.10 44 .0 15.8 -28.2 PK vV 250 1 N/T

NIE: 21049REM.101

MJRV/FEM104_01
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CETECOM"
L

Radiated emission: CR0201 (30 MHz - 12,5 GHz) Horizontal Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/02

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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CETECOM"
L

Radiated emission: CR0201 (30 MHz - 12,5 GHZz) Vertical Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/02

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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CETECOM"

Radiated emission: CR0301 (30 MHz - 12,5 GH2)

"'Pll_@:mssmm LEVEL CdBuv-n3l
] ) H CETEHETEM Ga1 G- L @204
: @3:21849 /34705
i FESSE NURUNS WU SO U S ;! FCC PFARTLS SUBPART B CLASS E
; CRO3E1. 0-100E MHz ¢3m).
aq | : i [EUT ON. BLUETOOTH MOLE.
.
4 -
S S : =
S0 T TN T T . IS W o Wl W
s e
H _LJth-l—._L'_A’F_-:‘ !
';YE . : P rag H H i H ]_BEE
FREOQUEMCY [HMH=z1
SIGNAL AT MARKER (43
Freq.= 32.85 MHz  Ampl.= 2B.B dBoYm Signal listis)= FINAL

PRODUCT EMISSIONS 0
21049TEM. 001 08/10/2004 Data File: CR0301 (FCC) 8 Sep 1994 16:30
EMISSION SPEC MEASUREMENTS SITE CORR
No FREQUENCY LIMIT MBS dLIM MODE POL HGT AZM FACTOR COMMENTS
MHz druv/m dB cm deg dB
1 32.05 40.0 20.0 -20.0 PK H 250 1 N/T
2 33.99 40.0 19.9 -20.1 PK Vo 250 90 N/T
36.04 40.0 19.6 -20.4 PK v 250 90 N/T
4 39.16 40.0 16.6 -23.4 PK H 250 1 N/T
5 41.50 40.0 14.5 -25.5 PK H 250 90 N/T
6 45,08 40.0 14.4 -25.6 PK Vo250 90 N/T
7 47.46 40.0 15.1 -24.9 PK Vo 250 90 N/T
8 50.06 40.0 15.7 -24.3 PK Vo250 90 N/T
S 51.05 40.0 14.1 -25.9 PK V250 90 N/T
10 51.78 40.0 16.9 -23.1 PK Vv 250 1 N/T
11 52.11 40.0 14.9 -25.1 PX Vv 250 90 N/T
12 52.77 40.0 14.9 -25.1 PX V. 250 90 N/T
13 53.65 40.0 16.7 -23.3 PK Vo 250 1 N/T
14 53.98 40.0 14.7 -25.3 PK Vo 250 30 N/T
15 54.12 40.0 10.7 -29.3 PK H 250 90 N/T
16 54.89 40.0 14.2 -25.8 PK YV 250 90 N/T
17 56.03 40.0 9.9 -30.1 PK H 250 90 N/T
18 56.69 40.0 12.3 -27.7 PK vV 250 1 N/T
19 57.60 40.0 12.0 -28.0 PK Vo 250 1 N/T
20 60.09 40.0 11.4 -28.6 PK V250 90 N/T
21 63.27 40.0 6.3 -33.7 PK vV 250 90 N/T
22 65.07 40,0 10.3 -29.7 PK vV 250 90 N/T
23 £8.03 40.0 7.9 -32.1 PK vV 250 1 N/T
24 £9.52 40.0 7.3 -32.7 PK H 250 90 N/T
NIE: 21049REM.101 Annex A, Page: 36 of 48
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Radiated emission: CR0301 (30 MHz - 12,5 GHZz) (Cont.)

25
26
27
28
29
30
31
32
33
34
35
36
37
38
38
40
41
42
43
44
45
46
47
49
50
51
52
53
54
55
56
57
58
58
60
61
62
63

70
73
74
76

80
80
84
106

115

117.
.61
118.
120.
120.
121.
122.
122.
123.
123.
123.
.45

117

124

124.
125.
125.
126.
.42
.75

.02
.49
.61
.09
T
.07
.39
.08
.62
111.
.22

50

13

08

62
05
51
59
02
30
0g
45
81

88
13
53
74

40.
40.
40.
40.
40.
40,
40.
40,
43,
43.
43,
43,
43 .
43.
43,
43.
43,
43.
43,
43.
43,
43.
43 .
43.
43.
43.
43,
43.

(R RGRGRGRUELUESEURLUROUREGEOEUEGRURGEGEGEGEURUELEMEUREOUEGROEGREUNeRecReNsNeNe e Nl

Mo OO REREPEN-ITWONOTOUFRFOAEEWRNDUOIUG G OWWo-]olo-dwoon

-30.
-33.
-31.
-31.
-33.
-28.
-32.
-30.
-28.
-28.
-28.
-22.
-26.
-27.
-27.
-26.
-26.
-26.
-27.
-25.
-25.
-27.
-25.
-26.
-26.
-25.
-24.
-24.

i
38}
=2}

OUTW RO OUEREFEWDODNSDWWWORWOUINWOOOWWWORN--IWKNDO W <] N &

PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK
PK

I ddddddddaddadda<d<ddddddddadudadingmagg

N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T
N/T

CETECOM"

in CCRR FACTOR column denotes a non-traceable

NIE: 21049REM.101
MJRV/FEM104_01

Annex A, Page: 37 of 48



CETECOM"
L

Radiated emission: CR0301 (30 MHz - 12,5 GHz) Horizontal Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/03

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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CETECOM"
L

Radiated emission: CR0301 (30 MHz - 12,5 GHZz) Vertical Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/03

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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CETECOM"

Radiated emission: CR0401 (30 MHz - 12,5 GH2)

hF'IEI@EHIESION LEVEL CoBuY-nl
21E4SIEM. B 1 [5 =P fove-tol
HE4: 21043 04207
FCo PRRTLS SUEPART B CLASS &
CRE4E]. JE-1GEE MHz <3m).
EUT OM, BLUETOOTH MOTE.,
26 :
=15
r
. |
49
gfﬁ
.:—'-"—'__f :
2E 17 ” ! I m J'Jd
o _‘_\_\_\_H-H . . 1 _'__,-"/A
» =10
|G} a4 1 [
FREQUEMCY [MHz]
SIGNAL AT MARKER (=)
Freq.= 34.83 MHz  Ampl.= 28.3 dBuY-m Signal list(s)= FINAL
PRODUCT EMISSIONS i
210491IEM. 001 08/10/2004 Data File: CR0401 (FCC) 8 Sep 1994 17:08
EMISSION SPEC MEASUREMENTS SITE CORR
No FREQUENCY LIMIT ABS dLIM MODE POL HGT AZM FACTOR COMMENTS
MHz dBuV/m dB cm deg dB
- 34.03 40.0 20.3 -19.7 PK H 250 90 N/T
2 36.04 40.0 19.8 -20.2 PK Vo 250 90 N/T
3 39.12 40.0 16.4 -23.6 PK H 250 90 N/T
4 45,71 40.0 20.4 -19.6 PK Vo 250 90 N/T
5 46.55 40.0 19.9 -20.1 PK Vo 250 1 N/T
5} 52.07 40.0 132.1 -26.9 PK Vo 250 90 N/T
7 54.09 40.0 11.3 -28.7 FK Vo250 1 N/T
8 56.03 40.0 10.0 -30.0 PK H 250 1 N/T
9 60.05 40.0 12.1 -27.9 PK H 250 S0 N/T
10 64.983 40.0 11.3 -28.7 PK vV 250 93 -10.6
11 68.03 40.0 7.8 -32.2 PK Vo 250 1 N/T
12 69.52 40.0 7.8 -32.2 PK Vo 250 90 N/T
13 70.02 40.0 8.6 -31.4 PK H 250 90 N/T
14 73.49 40.0 7.5 -32.5 PK H 250 1 N/T
15 74 .57 40.0 7.7 -32.3 PK H 250 1 N/T
16 76.06 40.0 5.3 -31.7 PK H 250 90 N/T
17 77.50 40.0 7.2 -32.8 PK Vo 250 1 N/T
18 80.07 40.0 10.5 -29.5 PK H 250 1 N/T
18 84 .08 40.0 9.4 -30.6 PK v 250 90 N/T
20 92.03 43.5 16.4 -27.1 PK H 250 90 N/T
21 92.89 43 .5 22.4 -21.1 PK Vo250 g0 N/T
22 94.08 43 .5 22.6 -20.9 PK Vo 250 1 N/T
23 98.71 43.5 26.2 -17.3 PK H 250 1 N/T
24 99.00 43.5 18.1 -25.4 PK Vo 250 1 N/T
NIE: 21049REM.101 Annex A, Page: 40 of 48
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Radiated emission: CR0401 (30 MHz - 12,5 GHZz) (Cont.)
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NIE: 21049REM.101

in CORR FACTOR column denotes a non-traceable

MJRV/FEM104_01
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Radiated emission: CR0401 (30 MHz - 12,5 GHz) Horizontal Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/04

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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Radiated emission: CR0401 (30 MHz - 12,5 GHZz) Vertical Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/04

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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Radiated emission: CR0501 (30 MHz - 12,5 GH2z)

CETECOM"

128

hF' EMISSION LEVEL [dBuY.-nl

[
=

210491EM. 801

HEE:2 1043 /0467

FCC PARTLS SUBPART B CLASS B
30-180G MHz {(3m).
BLUETOOTH MOIE.

CROEZE] .
EUT i,

.......................

4@2

i Iy
: #JIU_J_L lL o
1 b=
""" 8@ 1HEE
FREQUENCY [MHz3
SIGHNAL AT MARKER (4]
Freq.= 24.87 MHz  HAmpl.= ZB.8 dBuMsm Signal listiz)= FINAL
PRODUCT EMISSIONS i
21049IEM.001 08/10/2004 Data File: NOT STORED 8 Sep 1994 17:29:
EMISSION SPEC MEASUREMENTS SITE CORR
No FREQUENCY LIMIT ABS dLIM MODE POL HGT AZM FACTOR COMMENTS
MHzZ dBuv,/m dB cm  deg dB
1 34 .07 40 .0 20.0 -20.0 PK Vo 250 1 N/T
36.04 40.0 19.0 -21.0 PK H 250 90 N/T
3 39.16 40.0 17.0 -23.0 PK H 250 1 N/T
4 41.53 40.0 14.8 -25.2 PK H 250 g0 N/T
5 45 .16 40.0 13.6 -26.4 PK Vo 250 S0 N/T
6 45 .74 40.0 132.5 -26.5 PK vV 250 1 N/T
7 52.11 40.0 13.9 -26.1 PK H 250 1 N/T
8 54 .08 40.0 10.8 -29.2 PK H 250 90 N/T
9 56.06 40.0 9.9 -30.1 PK Vo 250 90 N/T
10 60.09 40 .0 10.1 -29.9 PK H 250 g0 N/T
11 62.10 40.0 4.7 -35.3 PK H 250 1 N/T
12 65.07 40.0 8.8 -31.2 PK Vo 250 g0 N/T
13 68.03 40.0 7.3 -32.7 FPK H 250 1 N/T
14 69.52 40.0 7.3 -32.7 PK H 250 90 N/T
15 70.02 40.0 9.0 -31.0 PK Vo 250 1 N/T
16 73.53 40 .0 7.2 -32.8 PX H 250 90 N/T
17 74,03 40.0 7.2 -32.8 PK Vv 250 1 N/T
18 74 .57 40.0 7.4 -32.6 PK H 250 20 N/T
19 76.06 40.0 8.3 -31.7 PK Vo 250 S0 N/T
20 77.10 40.0 7.2 -32.8 PK H 250 1 N/T
21 77.50 40.0 7.0 -33.0 PK vV o 250 90 N/T
22 80.10 40.0 10.2 =-29.8 PK v 250 90 N/T
23 84 .08 40.0 9.5 -30.5 PK Vo 250 1 N/T
24 90.87 44 .0 11.4 -32.6 PE H 250 1 N/T

NIE: 21049REM.101
MJRV/FEM104_01
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Radiated emission: CR0501 (30 MHz - 12,5 GHZz) (Cont.)

26 G1.88
27 130.97
28 133.22
29 136.58¢
30 160.06
31 181l.94
32 227.2
33 227.5
34 228.1
35 363.2
36 363.9
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0O oW N WO OoON O R

PK
PK
PK
PK
PK
PK
PK
PX
PK
PK
PX
PK

I oD <smag<ddg

CETECOM"

N/T in CORR FACTOR column denotes a non-traceakle

NIE: 21049REM.101
MJRV/FEM104_01
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Radiated emission: CR0501 (30 MHz - 12,5 GHz) Horizontal Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/05

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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Radiated emission: CR0501 (30 MHz - 12,5 GHZz) Vertical Polarization

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:

Description

FCC 1-12.5GHz

G
o
&0

h0

40
L

a0

EMC32 Report

21049iem.101
Philips

S/05

MO#01

2004-11-10

EMI radiated

EUT ON. Idle mode.

FCC Fart 13 Class B Elwctric Fisld Straregth GFs8

in d=p wim

* BT signaling has been removed

NIE: 21049REM.101
MJRV/FEM104_01

206G K1E 40 ]G G i 125
Frequencyin Hz
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5.- EQUIPMENT UNDER TEST PICTURES

5
>
i
S
>
S
S

| S

2

NIE: 21049REM.101

Annex A, Page: 48 of 48
MJRV/FEM104_01




